02/03/2006 From:NORFOLK IRON & METAL CO.

To: TIMBERLINE STEEL.

Inv # :03207832

:410011 RICK

PO #

1157561

Notes

\ D | %QQU

NUCOoOR

BAR MILL GROUP

Mill Test Report

NUCOR - PLYMOUTH IS AN 1.S.0. 50001 AND AN A.B.S. CERTIFIED MILL

PLYMOUTH DIVISION Requestor: BCALE
S8OLD TO: NORPOLK IRON AND METAL CO. SBIP TO: NORFOLK TRON AND METAL- GREBLY CUSTOMER PO#: 030549473
e R 8 PO BOX1129 - - = i ' v = T3TIBLWCRT IS I T - BILL UF LADING, 37873
NORFOLK, NE 68702 RECEIVING HRS 9:00AM 3:00PM DATE: 10727, 0%

GILL, CO BO624

Item Description Beat# Yield Temsile Elng (o Kn 4 [ si Cu N3 Cr v Mo Nb
Grade P.8.I. P.S.I. % 8" Wt/Ft
5X3Xx1/2 157561 48,436 69,885 36.0 00 .12 .85 022 .032 27 .36 .12 .24 .008  .037 .001
ASTH A36-05 ASMRSA3G 48,812 69,620 36.012.580
3/8 X 1 3/4 FLAT BAR 256380 51,263 70,788 26.0 00 .13 .72 019,033 .20 .42 .09 .14 005 .024 005
ASTH A36-05 ASMESA3E 50,047 71,218 29.0 2.231
et e Aty e s aivaiopi s g Sk e e e e e A S s, !:{,Iei.vivf\‘\}.éi!i/
.\u\!’r{!«.
/8 HR ROUND 257312 49,344 71,899 27.0 00 .16 .73 .015 ,03¢% .19 .25 .10 .11 005 .032 .00%5 //
/. ) »m.uxzz)ua-ow ASMEBA3 G 49,383 71,686 uf‘tiz e e . \.\..3;,%.‘.,..,é.;:z,}{fl»..l\a\.\V
e
§/16 X 6 FLAT BAR 156527 48,741 68,451 33.0 00 .12 .69 019 ,048 .18 .31 .09 .12 005 .034 005

ASTM A36-05 ABMESA36 49,486 69,320 34.0 6.380

Scott J. Laurenti

D

vﬁbZ.HZHﬁbrrCﬂﬂ-m%O>E4<>mmcm~>2nm MANAGER
NSU-39-R 8/05 .

WE CERTIFY THAT ALL MANUPACTURING PROCESSES, INCLUDING MELTING OCCURRED IN THE UNITED
STATES, ALL OF THE MATERIAL PRODUCED 16 MADE FROM SCRAP BTEEL AND IRON. ALL PRODUCTS
PRODUCED ARE WELD FREE.
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Jindal United Steel Corporation
5200 E. McKinney Road
Baytown, TX 77520
METALLURGICAL TEST REPORT

TC No: BR57IES-4116-01

MKT.-04

Solo) Vos Ship To: This is to centify thot the produet described herein was | Bulletln Num. 57105
CHAPEL STEEL CO, CHAPEL STEEL mutinfactured, rarapled, and tested __._ aceorduice with
590 NORTIH BETHLEIEM PIKE  [RAIL TRACK 708 YARD 11 the speuifications psd requiroments in such
P.OBOX 1000 INDJAN OAKS, 11, speciflcgfiond\Fine Grain, Si-AL Bully Killod $teel
SIIENG IOUSE, PA 19477-1000 BOURDONNALS, 13 60914 » ..ﬂ\.\.«\\.
Q\.\\wsx ?m.....?( QO ¥
Order No: JUS2258-03 Apptovgd By:
Plates Mawutaciuced in the USA Date 2.0, Number v...:.i..m\gaa—sﬁr
9/21/2006 CHI-4889 DIN 50049 3,10/ EN 10204 3,1.B
Specitteations: Insp.
HOT ROLLED PLATLE CUT EDGL ASTM/ASME A5 60545 TO 65
PRESSURE VRSSEL QUALITY
: 4
Matgrinl Descejption  / Bulletin V4 Test Viold |Tenshio | Blamgation (%) |¥ield
temf A" v 4 Heat |Gauge jPlate ‘Tost |Folut [Stremgth) . ﬂw.u._.e_u:.
Guugs | Width | Leugth | Qly | Wet | No, |Vewod |Woullty [Cond [ (KSD |(KS [ In8" | in2" [Beter-
N, ,
03 | 05000 | Y6.0000 } 4800000( 2 13,008 1504116 ] 0500 | HKMA | AR 53 0 24 0.2%
0500 { W0C-B | AR 53 RO 24 0.2%
/
Milcal Mo 804106 CHaoAt
‘est Type C Mu P 8 St Cu Ni Cr Mo $n Al N v B T b
LADLR 024 Ln 0.014 0.004 0.21 0.02 0.03 0.06 0.010 0001 | 0.038 D.0906 005 | 00005 | 0008 0.0

Doc No, 162897 Tndexed 60cl06 by toriep

/2=29-08
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Jindal United Steel Corporation
5200 E. McKinney Road ,
. Baytown, TX 77520
METALLURGICAL TEST REPORT

MEL-U4

IC No.: BR5I85.47G1-0)

Sold To; Ship To: This i to cs._mme that the produst deseribed hereln wag Bulletin Nam, 57188
CHAPEL STEEL €0, CHAPRY, STELL mannfactused, sampled, and tegtey ji aceorduncs with
S90 NOITIL BETHLENEM PIRE  [RAIL TRACK 708 YARD 11 the specificgtiong and tequirenients in such -
P.OBOK 10y INDIAN OAKS, 1, spocificatiohs, FiNe Grain, Si-AL Fully KilledSféc]
SERING HQUSE, PA 19477-1000 BOURBONNALS, 11 60914 . <
: \ h\r@‘er\?l.t \ Qo Bin® =
Order Not JUS2258-03 Approved Yy;
Plites Manufielured in the USA, Dnte P.0. Number Shipping Mode: RAIL
9/21/2006 CUI-400S/  [DIN 50049 3.1 /5N 10204 3.1.5
Specifivniivny; Ingp,
HOT ROLLEL PLATE CUT DGR ASTM/ASME. AS)6-95/5A516-05 GR70 UAL TO 65
TRUESSURN VEISSEL QUALLTY
v . V4 |/
Muleriu) Deseription Bulletin u.n....\ Yield | Teasile Vion, x»_g (%) .M.._M.."a.__
t Mest |G Plute Test | Polnt [Strenpth N
ftem Giuge | Width | Leogih | Qty | wpe z”.n ..,a-._“wm Identlty M“M. ’ ﬁn.w_v QA.M-.W_“ ng" | nan .Cznz..”_.
N tied at -
US| 0.5000 | 96.0000 | 480.0000 13,068 1804761 | 0,500 | 0IC-A | AR | 51 74 23 0.2%
0500 | 01 | AR | 5t 79 23 0.2%
£
vtont No. 804761 CHs0,42
Teat Type C Mn P s sl Cu Nl Cr Mo Sn Al N v B T o
LADLE 0.24 1.0 0.017 0.012 0.27 0.0) 21 0.02 0.001 .o} 04 0.0u8 0.006 | 0.0006 | ©.00) €0.005

A SR
Doc No. 163992

Tndexed 230¢(06 by lorlep

1230 ~ o8
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Jindal United Steel Corporation
5200 E. McKinney Road
Baytown, TX 77520
METALLURGICAL TEST REPORT

MET-04

TC No.: BRS7145-4116-01

Sold To: Ship To: This is to certify thol the produst described herein was | Bulletin Num. 57185
CHAPEL STEEL CO. CHAPEL STEEL manufactured, sampled, and tested in aceordance with
590 NORTH BETHLEIIEM PIKE  |RAIL TRACK 708 YARD 11 the specifications and requirements in such
P.O.BOX 1000 INDIAN OAKS, 1L specificafions\Fine Graia, Si-AL Fully Killed Steel
SPREING HOUSE, PA 19477-1000 BOURBONNAIS, IL 60914 . .n\.x\\\
Order No: JUS2258-03 Approved Fy:
Plates Manuifaciured in the USA Date P.0. Number mE%FW\SE.ﬂ?F
9/21/2006 CHI4889 DIN 50049 3.1.B/ EN 10204 3.1.B
Specifications: Insp.
HOT ROLLED PLATE CUT EDGE ASTM/ASME A516-05/SA516-05 GR70 DUAL TO 65
PRESSURE VESSEL QUALITY
Material Description Bulletin Test/ Yield |Tensiie Elongation (%) Mu”“.._.w:.
1t Heat |Gauge [Plate Test | Polut |Strempth
U Gauge | Width | Lemgth | Qty | Wgt | No, .—.&.mn hleatity |Cond | (KS1) Awman g | in2" NM.M.._“.-
No -
03 | 05000 | v6.0000 | 480.0000( 2 13,068 504116 0.500 | 10C-A AR 53 50 24 0.2%
0.500 | 10C-B AR 53 RO 24 0.2%
Hent No.S04116 Cl:0.44
Test Type C Mn P S Si Cu Ni Cr Mo Sn Al N \4 B T b
LADLE 0.24 111 0.014 0.004 0.21 0.02 ¢.03 0.06 0.010 0.00t 0.038 0.006 0.005 0.0005 | 0,005 0.010
Doc No. 162897 Indexed 6Q0c¢l06 by loriep v/ —
BH 12707
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il Test Report

B e

PLATE MELL {252) 3989700 Page { . b owr Navwre:
Issuing Date : 40/202006 Bl Mo, : 146238 f.ond No, © 146101 o Grder No. @ 4817471 Cust. Grder Mo.: 7480
Vehicls Wo: ALY 81775 Sold To:  RANGER STEEL SERVICES L Bhlp To:  RANGER STERL SUPPLY (RAI)

Specification : H.3750° x §6.000" % 248.000"

1228 NQRTH LOOP W, &7 850

SAND BPRINGS RAIL ROAD

ABTIA AGTG TO-06IASIIE SAKIE T0-80 PV 2606 HOWSTOMNTX 77008 1650 &, 18T STREEY
SAND SPRINGS,OK 74063
Bloelcing :
Heat Mo £ Rl 4 S 3§ in i} G Mo Al Y iy kil B Ca 5 $n GG PN ~
6107349 asu.o 108 0.043  0.008 me.; 0.27 0.07 ._Mm: :..o.‘_.: sama 0.003  0.001 0001 0.0087 o.ceﬁ..‘o.(oocl_ 0.010 cém o.mm.s.
Tonsile Test Uharpy fropacis .
Pisste Serla {pis {eaf} Elongetivn. Elongation o) ] {96} & [P
No Pigeos  Oir. “Yield Tenskic % n 2° % in & Dir, 9 sheur 2 shaay 3 shoar  Aye, shear Slew Tenip  Ave,
TBIGT348-02 1T 66,800 B3.300 183 o ,
810734903 11 T 56200 81,300 22.1
N.., .N .L@mm.vcv; A\xumw [l P Mm rn.. bp
e [
. Loz Slhve 7
fo g5
o

RANGER STEB{/SUPOLY CORP.
Q.. VED

Manufactured to fully killsd fine grain practice Stmﬂﬂcwnn Arc Furnace. Welding or weld repalr was not performad on this materal.
Mercury has not been uged In the direct raanufacturing of this material. Produced as confinuous cast as-rdled discreta plate.

Yield by 0.5ELL method uniass otharwise speciiied, Ceg = CHNMB)H(Cr MotV /S H(Cu-+MIB)
vasnszﬁcv..?smoinﬁexz&c}q%?E%mv,2:?%

Matted and manudagtured In the USA. 1SQ 8001-2000 certified (#12443-0) by
DIN 50049 3.1.B/EN 10204 3.1.8(2004) compliant. For ABS grades enly, Qualily Assurance cerifficate No. 03-MMPQA-1B2

SRI Quality Bystam Repistrar ($0985-08). PED 97/28/EC Compliant.

Ws haraby am% that the contents of this report are ancurate and corrent, All ot rasults
and oparations performad by the material facturer are In e with the

applicable spacifications, " )
il V\..ﬂ\..«mw y
A .

B

10/23/2006 12:57:24 PM

T. A. Deprotis, Metallurgist
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. HIOI R o o HYUNDAS HANSIOIATI=<AlIS
CERTIFICATE NO. 17302181 PAGE 1of1 .Ul— >—- — Dn— i A > v mm —M: O*O—IW_H‘IJJIJMVI— \f—.
e — & 62 HYUNDAI HYSCO
Notis B LaKiPe0%g ) MILL INSPECTION CERTIFICATE
Netois A2 SUBAA 23 ARE 265817 683-040
CONTRACT(P/0) NO. : M33010017 200006836 D W A . e (ULSAN PLANT) #2865 YUMPO~DONG, BUK-KU, ULSAN,KORFA
zg CUSTOMER ° BSeAA TEL:82-52-280-01 4, FAX:B2-52-287-8916
COMMODITY : E.R.W. STEEL PIPE M ARA MZA 27 aas 837-3681X] BEDIIEIY 135-080
HBERA (SEOUL OFFICE) . LANDMARK TOWER 837-36, YEOKSAM~DONG,
SPECIFICATION * API 5L X42/API 5LB PSLI/ASTM AS3B/ASME SAS38 GANGNAM-KU, SEOUL, KOREA

AflaLixa TEL:B2~2-2112-8114, FAX:82-2-775-7095
IZ ALY TENSILE TEST B0 (%) AR oA
SA {Gage Lenpth : 2 INCH) CHEMICAL COMPOSITION ;;Jn.mn E8T, “pATiNG
as o HYDRO~ -
STATIC
TYre DIMENSION avm | =2 | e fzas o HARD | o o ojgy
PIPE AY x T x 20| ~TiTy |WEIGHT AYUE | mage m“..mmm:.mx M - Py 8 g g avy mzm_,W|
eNp | (OUTDIA x THICK X LENGTH) HEATNO. | “yieip GT clsi{m!p calmlerfmofvim|mw cea| NESS | sncom- mm_\_@@,ﬂ weight | op | BEM
STRENGTH =9 BED [ SN |OoFamc | TesT
=7 Wy g ENERGY CoAT
Psi | x5 B 1w
T
®1q \u....m.l..’.\\m.wlvl[tlwh (PCS) | (k@) e EEF.’ % | %8 %100 —%1000 | %100 *x1000 HV | JouLe % o/« MEes| *5
€8 8E | NB 16" X 500" X 40,000° 3 | 4510 12230 G | c711307 355 | 469 | 452 | a7 5|27 |7 2120t 1 fm|mlmnm
I i~ ]
51200 { 68200 | 71,100
5 | 7.516 |2.230{ G | c711308 319 | 460 | 481 | 37 w17 212ttt )mlm|{m
46,000 | 56,600 | 60,700 -
17 | 25554 [2230) G | 711399 324 | 460 | 487 | 37 152 (718 2i2t1 0y f{m|m|m
45800 | 68.800 | 71,100 g
1 1.503 12.230) @ | spza7er 308 | 457 { 479 | 38 1901 |32 {13 212011 |twltwm|m
44,000 | 56,800 | 69,700
TOTAL — 26 | 3g.083
HEAT VISUAL & FLATTENING. BEND, A-FLATTENING FLARING NONDESTRUCTIVE TEST .
M0 tReatent | X1 pension esr | %12 GUIDED BEND TEST | ®13 TEST ®14 T est n1s wm ¥1O RMT 7 CRUSHTEST |18 DARTTEST | xi0 FLANGE TeST
GOoD GOOD GOoD GOOD GOOD
NOTE 1 %1 Type of pipe End 24T 2 NB:Noriminal Bore B3 Y, ODOutside Diameter 3 Unit ¥ {M:mm, Tinch) ¥4 Unit ¥ (M:Meter, F Fen I:Inchy
EB:ERWA T (I E1) AB:SAWE I (B 5F) TC:Thread Coupling %5 G:GOOD ™6 LiLongltudinal 812118, T:Transverse ® Fyy %7 B:Base Metal R, Wiweld Part 8 2
| EAERWEATE S I RGTSAWS S (U ) [AG RGN Grooving M8 HiHeat{Ladle) Analysis %814, P:Product Analysis 7 EWE, WP:Weld Product Analysis S35t I 2 =& %9 CEQ=CrMn/S+(NieCu)/1 5+{Ci+MosV)/5 5}E1 47
EGIERW® (276 RSISAWATIO[& & VG:Victaulic Grooving | e v < ol o - 3 R 1 8 a1 8
rﬂgﬂ;_m PE Plain En PC-Piain Ena + Conpied *10:Heat Treatment 2 X2 %11 Visual & Diemension Test RO o S A =12 Flattening/Bend/Guided Bend Test 23 /ul Z/38AME
ED EAWHRLTAT S BE Bevel Eng PB:Piain End + Bevel End #13:Reverse Flattening Tesl BRAIY %14 Flaring Test B AR % 15 Nondestructive Test Y11 12 Al
EN:ERWH H 2HHI A TE:Thread End BD:Bell End ¥ 16:Residual Magnetism Test HRXNHME %17:Crush Test SANY 180N Test MwAIY ¥ 19:Flange Test S XA m
NOTE 2
o
H. F. KIM
S HEES By RAN wAnYss wayyn, ° \.
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND OFDER
TEBASYM GIIB AABEY NBN OIEY BHDL WAL o ASH, ZMEUH o MEN AR AF Yo @ YU,
SURVEYOR INSPECTION MANAGER T
HYS - B301 - 631 ~ 1 ~ QLT

HYUNDAI HYSCO

/X - 9-09

e ——— e
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—L= Kﬂ P.0Box 279

BB

‘Winton, NG 27988 —S.: .._.mmﬁ Report ML o
RUATE MILL. (252) 356-3700 2 Page2 e o Naturey
18suing Date : S:usgm BiLNo.: 188081 Load No.: 180089 ", Our Order'No.: 60694/4 Cust. Order No. ;8273
_ Vehiclo No:. 725282 »ﬁ , 4  BoldTo: RANGER STEEL SERVICES LP Ship To: . RANGERSTEEL -
%353%.: 000" x 120.900" x 460,000 - - o _ 11225 NORTH LOOP W. STE 650 . CIODALTON TRUCK LINES
ASTH & TO-DG/ASME SA516 70-80 m<z 2007 Nortnalized Tests at rocﬂ,cz TX 77008 - “UP YARD #1
1650.F 30 min. minumum  TRACK 752
WEST.COLTON,CA 62324
_sn._.x._:m i
g :S;E s € , Mn , P s Sl Cu N ,Cr Mo Az .V Nb Ti N. Ca - B - sn_ ceqa  Pom

8100341/ 018v .02 oo:,\ocs,\omo.\ oum,\oom,\ 0.07 ,\co?\ooﬁ ooom,\@os oooj\

0.0014 o.ooﬁ 0017 040 027

’ 48" no_._un:m o:? =e.§._ﬁan ao 3:::3 par Inch of thickness n, ;mn _" 4 25 F. Hotd 30 .:_.Esm 55_3:5 3

_s . !

.?:u:a Test o L nsuii:_wmnﬁw v i
: 1_2.. Sarial IR D (esh ?ma § m.n:mm:g m_osmnscs ) ) e I S o ﬁb 5 o0 O " Min
RS No * Pleses  Tons . Div. . Yield ° Tensile Yoin2'. - %iner Bire . 1 - ghoar 2 shear shear Ave, - m__!... Sizo Temp  Ave,
p 8100841-02 3 1225 T 52,100 79700 231 _ .
o 8100341-03 " - &5 2041 T - 50,300 - 78,500 - 245
macaﬁ-ﬁ 3 1226 T 47700 73700 . .28 N
mwﬁ 03 .6 2041 T 54700 72,300 ;%8 N
SRR _ . L/stn K?ﬁ& J6b el
}ﬁ&ﬁﬁuﬁmﬁ
, : AR B, it

ma i PR L

n:&mozaa tofully kited fine u_,ms practice by m.woin Arc Furaace, Em_n_.a ar sa_n 38: was not E;os.mn on thig malsria). -
Mercury has not baen used in the diragt manufacturing of this material, Produced as conlinuous aasl., as- rolled digorete plate. -
+ Yield by 0.5EUL mettiod unless otherwise specfied. Ceq= o:gae._aozgﬁ<«mv+znc+2_33 3
. Pom=CHSUB0p{Mni20)Cwi20)+| z_\%In.\Bigo\_@é:eEm

.. Melted and manufactured In the USA. 1SO 2001-2000 cortified- (1 _mi.m's by SR} Quality mﬁ.ms xwm_ﬂa_. gsmwm -08). _umc 8TI23/EC 7/2 Avnex 1, Parg, 4,3 aosu__ma
S DIN 50049 3.1 m\mz 10204 3.1:3(2004), DIN EN SME 3.1(2005) compliant. For ABS gracles only, ec&_q Assurance cerlificate No, 03-MMPQA- 182

v

We :aBg oortify thet the noaoau of this report are ucurate and correol, All test results
and vperations patformed by the amgm_ am____‘ma»Em.. are In Bai_m_,_g with the
u%__nmu_o specifications,

011612008 10:47:17 A
._.. > Depiatis, z&mzcsﬁ

XA 25l




P e o S Hm.,w”wu%ﬁg | .§m: ._nmmm Emﬁcz 4 f P el 5 B2

. _m PLATE MILL (262) 356-3700 " Page 2 . . lts our Nature!
 Issulng Date ; 0210772008  BILNo,: 190452--~ -.  Load No.: 192352 " Our Order No. : 6087479 Cust, Order No.:  467326.9
i Vehicle No: /TTEX 81615, e, ) _ SoldTo: SUPERIOR SUPPLY & STEEL Ship To: SUPERIOR SUPPY & STEEL (CATOOSA)
 Specificatiph's-0.7500" x-98.000" x 489:600" : L, CiO RICHARSON TULSA PORT AUTHORITY
. ASTAAS16 70-06/ASE SAB16 70-90 PVQ 4007 : CITY DOCKS _PORT OF CATOOSA
TRACK 200/423 CATODSA,OK 74016
o , HOUSTON,TX 77092

o
)
I

Marking : \‘. / y; . \ _ Y, — 7 '

4 5 : |

| HeatNo ©  Mn__ P S S Cu NG Mo Az V Nb__ T N ©Ca B _ Sn _CEQ PCN

. 8100804 019 1.02 0.012 0.003 o 19 0. mo 0.07 005 001 0023 0001 0001 0.001 0.0006 0.0001 0.012 0.40 0.2
. Tensile ...8. \ : Charpy Impacts
Plate Serial {psh) m_o= ation_Elongation 0% k). 4 : £8). Min.......
No 333 Tons Dir. <§n Tonsile . %in2" % in 8* Dir. 1 shear 2 shear 3 shear  Avo, shear Size Temp Ave,
8100904-06 3 1470 T 82400 75,300 . 21.8 .
8100904-07 4 19.60 T 46,800 ﬂm.moo ’ . 216 '
8100904-08 3 1470 T 46,700 73,000 202 . - oo ‘
~ , i wen., Breme Laweq

1 e £ A~ A izt v

e hereb by cartify that the oa:.naa of this Rvon are acolrate and correct, >= tast results §
Mercury has =a been used in the direct anzsnn.s_:a 2 this material. Produced as continuous cast discrete plate as-rolled, unless and operations performed by the material manufacturer are in compliance with the

otherwise noted In Specification. . applicable speclfications, including customer specifications,

Yleld by 0.6EUL method unlass otherwise specified, Ceq = o:z...\Qzﬁ_&zgsavﬁoiz_%_ mv ' .

Pom = CHSV30PH{M20MH{CL/20MH{NABO)HCHZOPHMAMEHHVAOM S8 4 %\\&Nﬂ

Melted and manufactured in the USA. ISO 8001-2000 certified (#12443-0) by SRI Quality System Replstrar (#0985-08), PED 97/23/EC 7/2 Annex 1, Para, 4.8 Compliant. . 02/04/2008 9:53:06 Al

DIN 50049 3,1.B/EN 10204 3,18(2004), DIN EN 10204 3, :uoomv compliant, For ABS grades only, Quallty Assurance certificate No, 03-MMPOA-1 82 T. A, Deprotis, Metallurgist



WESTERN STEEL & BOILER CO.
4751 FOX STREET

DENVER,"CO 80216-1824

USA

Ph: 303-296-8766
Fax: 303-296-1230

F;:

Ph: 307-778-7458 Fax: 307-778-7458 Ph: 307-778-7458 Fax: 307-778-7458
Terms Ship Via
PAYS CREDITCARD BEST WAY 25T
Quantity  |Description : v ey
1 [Part: 1/2" A516 /70 CODE SHELL Rev: 5,’ 5{55’&55’ 23
ea (40 1/4” OD X 12FT LG s

FABRICATE (1) CODE SHELL PER ASME SECTION 1:
1/2" A516 GRADE 70 PLATE TO 40 1/4" OD X 144" LONG

NOTE:INCLUDING COMPLETE WELD PER CODE PROCEDURE
X-RAY 100% , INCLUDE COPIE OF X - RAY
STAMP PART & PROVIDE MFG'S PARTIAL DATA REPORT

Job: 36827 PO: 2008-001 Line: 1

PLEASE CHECK ALL QUANTITIES AND REPORT ANY DISCREPANCIES
THANK YOU FOR YOUR BUSINESS!

Lo

Page 1 of 1




FORM P-4 MANUFACTURERS' PARTIAL DATA REPORT
As Required by the Provisions of the ASME Code Rules, Section |

1/2" SHELL x 144" LG

1. Manufactured by WESTRRN STEEL & BOILER CO 4751 FOX STREET DENVER. CO 80216 P-4 ID No. 36827
(Name and address of manufacturer)
2. Manufactured for WASATCH RAILROAD CONTRACTORS. 904 EAST FOX FAIR #7, CHEYENNE, WY 82007
(Name and address of purchaser)
3. Identification of Part(s)
Line Mifr's Identifying Manufacturer's National Year
Name of Part Quantity No. Numbers Drawing No. CRN Board No. Built
SHELL 1 6a-1 36827 - - - 2008

4. The chemical and physical properties of all parts meet the requirements of material specifications of the ASME BOILER AND PRESSURE VESSEL CODE.
The design (as indicated on line 14, Remarks), construction and workmanship conform to ASME Rules, Section | of ASME Boiler and Pressure Vessel Code.

2007 Addenda to - , and Code Cases -
(Year) (Date) (Numbers)
6. (a) Drums:
y Tube Hole Ligament
Inside Inside Length Shell Plates Tubesheets Efficiency. %
No. Diameter, ft. in. Mat'. Spec. No., Thickness, Inside Radius, Thickness, Inside Radius, Longitu- Circum-
in. Grade in. in. in. in. dinal ferential

1 39.25 12'-0" SA-516 Gr70 0.50 19.625 - - - -

2 - - - - - o = - =

3 - - - - - = - = -

4 - < - - - = - - -

Longitudinal Circum.
Joints i Heads Hydro-
No. No. & Effi- No. & Effi- Mat'l. Spec. No., Radius Manholes static
Tvpe* ciency Type ciency Grade Thickness_ in. Type** of Dish No. Size Test. psi.

1 WELDED 100 WELDED 100 - - - - - -

2 = - - - - - - - - - -

3 % = w - - - - - - ” -

4 = - - - - - - - - - 5
*Indicate if (1) Seamless; (2) Fusion welded. **Indicate if (1) Flat; (2) Dished; (3) Ellipsoidal; (4) Hemispherical
6. (b) Boiler tubes: 6. (c) Headers no. .

Diameter Thickness Matl. Spec. No., Grade (Box or sinuous or round, Mat'l. spec. no.; Thickness)
- - - Heads or Ends - Hydro. Test, psi %
- - - (Shape; Mat'. spec. no.; Thickness)
- - = 6 (d) Staybolts =
= il = (Mat'l. spec. no.; Diameter; Size telitale; Net area)
- - - Pitch - In.Net Area = in2 MAWP - psi
(Hor. and Vert.) (Supported
by one bolt)
6. (&) Mud Drum: - Heads or Ends - Hydro. Test, psi -
(For sect. header boilers, State size; Shape; (Shape; Mat'l. spec. no.; Thickness)
Mat'l. spec. no.; Thickness)
7. (a) Waterwall Headers: Heads or Ends 7(b) Waterwall Tubes
Material Thickness, Thickness, Material Hydro. Diameter, | Thickness, Material
No. | Size and Shape Spec. No. in _Shape in. Spec. No Test, psi. in in Spec. No.
CEl
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zc n B n P.O.Box 279

Winton, NC 27986 Mill Test mm_uo_an g I} o |
PLATE MILL (252) 356-3700 Page 5 L l¢s our mec..ﬂ...
Issuing Date : 06/16/2008 BiL No.: 204269 Load No. : 206364 Our Order No. : 64260/9 Cust, Order No, : 8535
Vehicle No: ALY 81780 T e "8Bold To: RANGER STEEL SERVICES LP ShipTo: RANGER STEEL
muoosnmmm.m 2D 7500"%-98,500" x 240.000" 1225 NORTH LOOP W, STE 650 C/0 KINDERMORTEX
ﬁ ) ABTM A516 70-06/ASME SA516 7000 PVQ 2007 HOUSTON,TX 77008 9840 CLINTON DRIVE
A ) ZONE 23 TRACK 415
. — ; HOUSTON,TX 77245
Marking ;
_foomn zo. C __ WMn P 8 8l Cu Ni Cr _s.o Az v Nb Tl N Ca B -8n CEQ  PCM l_
/\Mm\_ 04866>° 020 1.08 0014 0.007 021 025 007 012 002 0037 0.003 0.002 0.004 0.0008 0.0004 0.0002 0.015 0.43 0.28
4679 020 1.06 0.010 0002 019 027 008 008 002 0.024 0003 0.004 0.003 0.0001 0.0001 0.041 042 0.28
Tenslle Test Charpy Impacts
Plate Serial {pat) (psl) Elongation Elongation V)] %) 4 (v0) Min
No Plages  Tons Dir. Yield Tenslle % In 2" %Ing” Dir. 1 shear 2 shear 3 shear Ave, shear Size Tomp Ave.
..u‘ 8104666-07 8 1860 T 63100 74,500 25,1
8104679-04 10 2450 T 46,900 77,300 2183 77
RANGER Y GORP.
D-Q- U

Manufactured to fully Kiled fine grasn practice by Elactrio Arc Furnace,

Walding or vield ropelr was not performad on this malerlal,

We heraby certify that the contents of fhis report are acourate and correct. All test resulls

his materlal.

Produced as confinuous cast discrete plate as-rolled, unless

Mercury has not baen used In the direct manufacturing of
otherwise noted In Spaciiication.

Yiakd by 05EUL method untess otherwise specified. Ceq=Cr
Pom=CH{ESFI0)H{M/20p Cul20p {NIBOFHCH20HH Mo/t
Malted and manufactured in the USA. ISO 6004
DIN 50049 3,1.8/EN 10204 3.1B{2004),

S)HV/10)+6B
-2000 cartfied (#12443-0) by SRI Qual
DIN EN 10204 3.1(2005) complian

(MAB)+((CreMo+VVBY+{(Cu+NY15)

L. For ABS gradas only,

,wo got

lty Syster Reglstrar (#0985-00), vm_.o O7T/23/EC 7/2 Annex 1, Para,

applicable spacifications,

Quallty Assurance cenificate No, 03-MMPQA-182

o

and operations performed by the malerlal man ufacturar are in compllance wiih the

Including cusiomer spacifications.

4.3 Compllant, a2 \ 06/17/2008 9:56:56 AM

T. A. Deprelis, Malallusgist



